nonee

« N\UD AR

|

/50 Rower with Additional
Multi Exercise Workout Capability

Retain this owner’s manual for future reference.
The specifications of this product may vary from this photo, subject to
change without notice.

iﬁ IMPORTANT: Read all instructions carefully before using this product.

Owner’s Manual
Le Manuel Du Proprietaire

3600.4-052520




PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.

STOP. Contact customer service if you have any questions
regarding assembly or proper operation of the machine.

Email us at:
Service@paradigmhw.com



mailto:Service@paradigmhw.com

SERVICE --------------

LABEL PLACEMENT

IMPORTANT SAFETY GUIDELINES

OVERVIEW DRAWING ----====nmmmmmmmmmeeeee

PARTS LIST ---------

ADJUSTMENT--------

CONSOLE ------------

TROUBLESHOOTING & MAINTENANCE

WARRANTY ----------

PARTS REQUEST FORM

19

20

21

22




IMPORTANT: FOR NORTH AMERICA ONLY

For damaged or defective product, questions, replacement parts or any other service
support, please contact our customer service department by the below methods:

For The Best Service, please Email:
service@paradigmhw.com
Response Time: 1-2 Business Days

Emailing us with the information above will be the best method to receive aresponse during

peak business hours

Website:
www.paradigmhw.com

Toll-Free:
1-844-641-7920
(8:00 AM - 5:00 PM Pacific Standard Time, Monday thru Friday)

Response time may vary via calling

Please have the following information ready when requesting for service:
e Your name

e Phone number

e Model number

e Serial number

e Part number

e Proof of Purchase

For damaged or defective product, please contact our customer service before returning to
the store.

Paradigm Health & Wellness, Inc.

1189 Jellick Ave.
City of Industry, CA 91748, USA


http://www.paradigmhw.com/

Y e
LA R ki

"
Fupaewweg g

Yoo you sm0p AR B
Elite] ]

SIAY

SAUIIIA B SBUN| ‘je 3wej|
‘Ui |e SODIAISS Bl

Isqwdg-weg IPaIPUAA B 1pun| ‘3] Jasodwod
0Z6L-Ly9-ky8-1|  omuom eieamasainog
‘Aepud - Aepuoly

‘20UE]SISSE JAW0]SND JO4

1 (4
&) P
T [ ..,.“,ﬂ
> :
Q \ o

(2P Span o) s Q"""‘
HUALRY NP DO MDD

P oo

UIBIOY 9P FRPHIGIUIUL | ohiiw UNIRLFARD WL

el Dursng

RIS 3P Y0
op munoe sunp sud
Ay sed o SO
YW 0 ey wado e

1 BB S0 )
PRI R TL LT ) W —

B PRULOU 49 VD
U0 ou 0pORE A5)
OSIAY
QLGP SRID e

“Oppuow sog > :‘R-"&E‘ﬁ“&h‘-
coes
oyl

.
LLL NG (D 10
~yrnny ewop o neerng | (ND) TORSIVA M ARSIONN

ey oneamgerscie) | DEWIRSIOIINGO ON
Ay e Npode] | L
PRS0 5 PINOGS M)

BRIOEE)

WNIHD ND OHIIH / INTHD NI INOIMEVE  YNIKD Ni BOVN
(0108 0D CIOWNN / OLPE 0P CIPWINY [ IOGUINY |BLES
LOO0OOOOEZOBLL L

(LT
T

1 (R

-

‘6% 001 s ewixew osad ap pepieded e

's6) 001 353
ynpoud 3> 3nod wnwixew spiod 37 K14

'sq] 0ZZ s! Aypeded Jybram wnwixepy

=~
3 N
2 I

- S~

AL
peuasus sopumtn | ATZV S,
P 0 sawey 57y 3p
0 159 0U TDApOK lmﬂt‘u’l
[0 anb apyn) Wwsoje) = beB g "
ap oy @ wiwd
OUBIOW 5P WUDYO | 0l ZOESTVA ©38 30 ON
AP 1L COmON TR RN 3 T
UNOY [P PAPYQULIYU] | Gy TNt i) WL
IP WULOW 57 V0O DT
N3 ou ayORe ] Bows
OSIAY VNIV WA B
"l
= R e
SRAUTY BND N0 INSIY)
| oo ROTIEE
._ Jesgnn sed oy | )
Sy o sy trucgre) | INTWINSOIING.O ON
1 mbrape saep np :lla...ﬁ.o-
AL OPEIT R SMORH B yon cavts anoa oYY
REC RN SR ] :.B!::E
1O JEMIES DU NI 0 3y st WS BTN
SIAY A T ) b




Read all instructions before using the Rower. Basic precautions should always be followed.
WARNING - To reduce the risk of injury to persons, read the following:

1. Be sure all screws, nuts, and bolts are tightened prior to use.

Before using this equipment, we recommend doing warm ups.

Only one person should be using the equipment at a time.

Never operate this Rower if it is not working properly, has been dropped, or damaged. If a problem

is encountered, contact Customer Service before using the Rower again.

Always use this equipment on a clear and level surface.

For household use only.

Do not use outdoors or near water.

Use this product only for its intended use as described in this manual. Do not use attachments

NOT recommended by the manufacturer.

9. Do not wear loose clothing when using the equipment.

10. Never drop or insert any object into any opening.

11.1f at any time you feel faint, light-headed, or dizziness while operating the equipment, stop
exercising immediately. You should also stop exercising if you are experiencing pain or any
discomfort.

12.For any problems, contact Customer Service. Servicing should be performed by an authorized
service representative. Our contact number is on the service page.

13.This product requires a minimum of 6 square feet of space for safe operation.

14. ASSEMBLE ALL HARDWARE IN THE ORDER THAT IS SHOWN IN THE ILLUSTRATIONS.

15.Warnin J: - Risk of Personal Injury - Keep children under the age of 13 away from the

Pown

© N O

equipment.

16.Warni NJ: - Risk of Personal Injury - Keep body parts, hair, loose clothing, and jewelry
clear of all moving parts.

17.Warnin J. - Risk of Personal Injury - Do not attempt to service the unit yourself. Discontinue
use and contact Customer Service.

18.Warnin J: - To Reduce The Risk Of Personal Injury - Read And Understand All The
Instructions Before Using the Rower.

19.Warni NJ: - Before beginning any exercise program, consult your physician. This is
especially important for the people over the age of 35 years old or who have pre-existing

health problems. Read all the instructions before using any fithess equipment.

The maximum weight capacity for this product is 220 Ibs / 100 kg.
DO NOT EXCEED MAXIMUM WEIGHT CAPCITY.






No. Description Qty No. Description Qty
1 |Base Frame 1 20 [Bushing 2
2 [Support Tube 1 21 |Foot Pad 2
3 |Slide Tube 1 22 |[EVA Pad 3
4 |Backrest Frame 1 23 |Wire Plug 2
5 |Rear Stabilizer 1 24 |Flat Washer D8 13
6L |Left Handlebar 1 25 |Anti-Loosen Nut M8 9
6R [Right Handlebar 1 26 Self-Tapping Philips Screw 4
ST4.2*13
7L |Left Bracket 1 27 |(Foam Grip 2
7R [Right Bracket 1 28 |[End Cap 8
8 |U-Shaped Bracket 4 29 |Nylon Sleeve 8
9 |Tube Bracket 2 30 |Anti-Loosen Nut M10 12
10 |H-Shaped Support Tube 1 31 [Hydraulic Cylinder 2
11 |Seat Slider Bracket 1 32 |Hex Bolt M10*55*15 4
12 |Frame Plate 2 33 |Hex Bolt M10*40*15 4
13 [Console 1 34 |Sleeve 8
14 |Foot Pedal 2 35 |Hex Bolt M10*60*15 3
15 [Backrest 1 36 |Hex Bolt M10*65*15 1
16 |Seat 1 37 |Round Knob 2
17 |Strap 2 38 [Bushing 2
18 |Long Pedal Axle 1 39 |[Flat Washer D10 5
19 (Short Sleeve 2 40 |Sensor Bracket 1




No. Description Qty No. Description Qty
41 |Sensor 1 62 [H-Shaped Tube Pin 1
42 |Phillips Screw M3*5 2 63 [Hex Bolt M8*60*15 1
43 |Rubber Magnet 1 64 (Small Foot Pad 2
44 |Wire 1 65 |Curved Washer D8 2
45 |Spring Washer D8 4 66 [Sleeve 2
46 |Round End Cap 2 67 (Tube Sleeve 2
47 |Hex Bolt M10*25 1 68 [Hex Bolt M8*50*15 6
48 |Flat Washer ¢25*¢10.5*2.0 1 69 |Hex Bolt M8*25 4
49 |Stopper 1 70 |Rubber Pad 4
50 Self-Tapping Phillips Screw 5 71 |Hex Bolt M8*115+20 5
ST4.2*19
51 (Bushing 1 72 |Hex Bolt M8*30*10mm 2
52 |Big Rubber Pad 1 73 |Big Wheel 4
53 |Small Rubber Pad 3 74 |Small Wheel 2
54 |Phillips Screw M5*10 5 75 |Long Bearing Sleeve 2
55 |Flat Washer D5 5 76 |Short Bearing Sleeve 4
56 [Plug 1 77 |Positioned Sleeve 4
57 |Slide Tube End Cap 1 78 (Bearing 608 4
58 |Stabilizer Round End Cap 2 79 |Bearing 688 2
59 [Square End Cap 7 80 [Knob 2
60 |Pin 1 81 |Hex Bolt M8*70*15 2

61 [Pin 1 82 |Hex Bolt M8*16 4




Loosen the Knobs (80), and adjust the
Backrest (15) to the suitable position
A, B or C. Lock the Knobs (80).

)

1A. Pull the H-Shaped Tube Pin (62) from the Backrest Frame (4). See Fig. A.
1B. Swing the H-Shaped Support Tube (10) so it contacts the ground. See Fig. B.

1C. Reinsert the H-Shaped Tube Pin (62) into the Backrest Frame (4). See Fig. C.



With this adjustment you can do these workouts:

Pec Fly

Make sure the Left and Right Handlebar (6L & 6R) are laying to the sides of the Rower. Lay on
the Backrest (15) and the Seat (16) with your head towards the Console (13). Grab the Left and
Right Handlebar (6L & 6R) by the sides and raise your hands and bring them together. Bring your
arms back down and Repeat.

Front Pull Downs

Make sure the Left and Right Handlebar (6L & 6R) are laying to the sides of the Rower. Lay on
the Backrest (15) and the Seat (16) with your head towards the Console (13). Grab the Left and
Right Handlebar (6L & 6R) at the ends. Open your arms to the sides, swing them up towards your
head, then pull them down towards your waist and Repeat.



Loosen both Knobs (80) from the
Seat Slider Bracket (11) and
remove the Backrest Frame (4) and

set aside.
LS o) < Fig. F |
W | oY
o ‘
61\
3 Fig. E

2A. Adjust the Slide Tube (3) to a comfortable position for your height at MIN or MAX. See Fig. D.
2B. Align the hole and do NOT exceed the MAX line, and then insert the Pin (61) into the hole.

See Fig. D & E.



With this adjustment you can do these work outs:

Rows

Make sure the Left and Right Handlebar (6L & 6R) are laying to the Front of the Rower. Sit on the
Seat (16), insert your feet into the Strap (17) on the Foot Pedal (14) and tighten it to a comfortable
position. Grab the Left and Right Handlebar (6L & 6R), push off with your legs as you pull the Left
and Right Handlebar (6L & 6R) towards you, at the end of your row swing your arms outward
while bringing them towards your feet and Repeat.

Ab RollOut

Make sure the Left and Right Handlebar (6L & 6R) are laying to the Front of the Rower. Position
yourself behind the Rower on your knees, grab the Seat (16) and roll forward, roll back to the

starting point and Repeat.



3A. Adjust the angle of Rear Stabilizer (5). There are three holes for different angle options.

3B. Pull the Pin (60) out from the Slide Tube (3), and adjust the Rear Stabilizer (5) to the desired
position and insert the Pin (60) into the hole.



4A. Move the Seat Slider Bracket (11) to the pedal position, align the hole and insert the
Pin (61) to secure it.

4B. Insert the Backrest (15) onto the Base Frame (1) and tighten with two Knobs (80).



With this adjustment you can do:

Chest Presses

Make sure the Left and Right Handlebar (6L & 6R) are laying to the Front of the Rower. Sit
down on the Seat (16), grab the Left and Right Handlebar (6L & 6R), bring them to your
chest, push forward. At the end of your Press bring your hands back to your starting point

and Repeat.



‘Wm

=S|
b2 7_];

5A. Lay the Rower down on the Backrest (15) and adjust the Seat (16) onto the upper position
then insert the Pin (61) to secure it.




With this Adjustment you can do these workouts:

Bent over Rows

Place one foot on the Backrest (15), lean forward, grab the Left and Right Handlebar (6L & 6R)
and bring them down towards your feet. Pull the Left and Right Handlebar (6L & 6R) up towards
your chest, then bring your hands back down to your starting position and Repeat.

Curls

Kneel down on the Backrest (15), grab the Left and Right Handlebar (6L & 6R), bring your
hands down toward your knee. Pull the Left and Right Handlebar (6L & 6R) up towards your
chest then bring your hands back down to your starting position and Repeat.



Shoulder Presses

Make sure the Left and Right Handlebar (6L & 6R) are to the sides of the Rower and sit on the
Backrest (15), grab the Left and Right Handlebar (6L & 6R) and bring them to your chest.
Press the Left and Right Handlebar (6L & 6R) up above your head, then bring your hands
back down to your starting point and Repeat.




You may adjust the RESISTANCE to a suitable position. A. is the highest resistance setting. B. is
middle resistance setting. C. is the lowest resistance setting.

NOTE: when adjusting the resistance be sure to push Left or Right Handlebar (6L & 6R) all the
way forward to help position the Left or Right Bracket (7L/7R).

6A. Push the Left & Right Handle Bar (6R &6L) to the UPRIGHT position. See Fig. F.

6B. Loosen the Round Knob (37), and pull the Left or Right Bracket (7L/7R) away from the Left
or Right Handlebar (6L & 6R). See Fig. G.

6C. There are three holes for positioning the bracket. Both Left and Right Bracket (7L & 7R) need
to be placed at the same-leveled position. Attach the Left or Right Bracket (7L/7R) onto the
Left or Right Handlebar (6L & 6R). See Fig. H.

6D. Secure the Left or Right Bracket (7L/7R) with the Round Knob (37) that was previously
removed. See Fig. I.



Display :

TIME --- --0:00~99:59MIN
TOTAL------=--=-=-m-- 0~9999
COUNT------=--mmmmmmemeeem 0~9999
CAL------=-mmmmmmmem -0~9999KCAL

USING YOUR CONSOLE
The console can be activated by pressing the MODE button or by rowing. If you leave the console
idle for 3.5 minutes, the power will shut off automatically.

BUTTON FUNCTIONS:

MODE: Press the MODE button to select each function of the console.

Press and hold the MODE button for 4 seconds to reset data values to zero. TOTAL will still be
recorded. To erase Total remove and reinstall batteries.

CONSOLE FUNCTIONS:
SCAN: Press the MODE button until the “00” points to SCAN, the console will
Automatically scan each function in sequence changing every 5 seconds.

TIME: Press the MODE button until the “[J” points to TIME, the console will display
your elapsed workout time in minutes and seconds.

COUNT: Press the MODE button until the “00” points to COUNT, the
console will display the number of rows you have taken.

CAL (CALORIES): Press the MODE button until the “[J” points to CAL (CALORIES),
the console will display the total accumulated calories burned during a workout.

TOTAL: (TOTAL COUNT) Displays the total accumulated number of rows you have taken, from
zero to 9999 rows. The total accumulated rows is retained when the meter is turned off.

To Install Batteries

1. Remove the battery cover on the back of the Console Computer (13).

2. Place one "SIZE-AA" battery into the battery housing.

3. Ensure that the battery is correctly positioned and the battery springs are in proper contact
with the battery.

Re-install the battery cover.

If the display is illegible or only partial segments appear, remove the batteries and wait 15
seconds before reinstalling.

S



TROUBLE SHOOTING

PROBLEM: The Rower wobbles when in use.
SOLUTION: Turn the Stabilizer Round End Cap (58) on the Rear Stabilizer (5) as needed to
level the Rower.

PROBLEM: The Rower makes a squeaking noise when in use.
SOLUTION: The bolts and other hardware may be loose on the Rower. Inspect all of the parts of
the equipment and tighten any loose parts.

MAINTENANCE

Cleaning
The Rower can be cleaned with a soft clean damp cloth.

Do NOT use abrasives or solvents on the plastic parts. Wipe your perspiration off the Rower after
each use.

Inspect all of the assembly bolts, nuts, screws, and pedals on the machine for proper tightness on a
weekly basis.

Storage
Store the Rower in a clean and dry environment away from pets and children.




MANUFACTURER’S LIMITED WARRANTY

Paradigm Health & Wellness warrants to the original purchaser that this product is free from
defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY
Structural Frame 1 year For Home Use Only
All Other Components 90 days For Home Use Only

Exclusions from Warranty Coverage:

Paradigm does not warrant against and is not responsible for, and no implied warranty shall be deemed to cover, any

product failure, product malfunction, or damages attributable to:

1. Improper installation and/or failure to abide by Paradigm’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed;

3. Cosmetic items such as scratches, dents or discolorations;

4. Damage caused by normal wear and tear, vandalism, accidental or by animals;

5. Any act of Nature (such as fire, flooding, show, ice, hurricane, earthquake, lightning or other natural disaster),
environmental condition (such as air pollution, mold, mildew, etc.), or staining from foreign substances (such as dirt,
grease, oil, etc.);

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause colored surfaces to,
among other things, flake, chalk, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the products.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide no
new warranty coverage, but shall retain only the remaining portion of the original product’s
warranty. This warranty is offered only to the original purchaser and is not transferable.
Proof of original purchase is required.

Ordering Replacement Parts
Replacement parts can be ordered by emailing our customer service department:

Service@paradigmhw.com

Open Monday thru Friday 8:00 AM - 5:00 PM (PST).

When ordering replacement parts please have the following information ready:
1. Owner’s Manual

2. Model Number

3. Description of Parts

4. Part Number
5. Date of Purchase



Paradigm Health & Wellness, Inc.
EMAIL THIS FORM WITH YOUR RECEIPT OF PURCHASE TO

Service@paradigmhw.com
NAME:

ADDRESS:
CITY: STATE: ZIP:

TELEPHONE:  (Day)

(Night)

SERIAL#:

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”
*This form can also be faxed to #: 626-810-2166


mailto:Service@paradigmhw.com

